
BJ

February 13,2017

BRIAN CUMBO
Ai roRNi Y AT Law

86 W. Main St., Suite 100
P.O. Box 1844

Inez, KY 41224

(606) 298-0428
FAX: (606) 298-0316

cumbolaw@cunnbolaw.com

ADMIHED IN KYAND WV

RECEIVED

FEB 1 6 2017

Public Service
Commission

Public Service Commission

ATTN: David Spenard
P.O. Box 615

Frankfort, KY 40602

RE: Martin Coimty Water District
PSC Case No. 2016-00142

Dear Mr. Spenard:

Enclosed please find an original and six (6) copies ofMartin Coimty Water District's Supplemental
filing regarding the above captioned matter.

Thank you for your attention to this matter.

Very truly yours.

BRIAN CUMBO

BC/ld

Enclosure

cc: Martin County Water District



COMMONWEALTH OF KENTUCKY
[...]
(b) "Empty" containers for chemistry parameters may contain corrosive or caustic
preservatives that cause burns.

(c) Sample bottles that have preservatives in them should be labeled accordingly. The
specific chemicals should be identified.

5. Sample Collection Procedure:

(a) Complete sample tag and sample collection form, using waterproof ink. Proper
identification, including the project number and location, and date and time of
collection must be submitted.

(b) Remove the aerator and screen from faucet.
(c) Turn on the cold water tap and run the water for 4 to 5 minutes or until the water

temperature has stabilized, whichever is longer. Then reduce flow so that stream of
water is no greater than 1/8 inch in diameter.

(d) Remove first bottle cap. Do not put cap face down or in pocket. Do not allow inside of
cap, inside of container or bottle threads to be touched by any object.

(e) Hold bottle at an angle. Fill both bottles approximately to the shoulder.
(f) Replace container cap securely.

36



6. Shipping and Handling:
(a) Complete chaln-of-custody form if requested by lab or water supply program.
(b) Keep samples stored at temperatures above 0^ C and less than 6^ Cto avoid excessive

bacterial or algal growth.
(c) Deliver samples to lab the same day if possible.

The following table lists the maximum holding time for the applicable parameters.

Parameter Holding Time

Asbestos 48 hours

37



PREVENTATIVE MAINTENANCE PROCEDURES

The purpose of a preventative maintenance program is twofold: 1) to ensure that equipment is
properly functioning so that it meets or exceeds its expected service life and 2) identify
maintenance trends that consume a great deal of the operator's time in order to reduce long
term operational costs and improve system reliability. Without a sound preventive maintenance
program, costs for labor, materials, and lost water due to emergency repairs will be incurred.
Under emergency conditions damages to equipment can be much more severe and potential
health effects and/or regulatory ramifications can be unacceptable to the customer and costly to
the system. Therefore, three levels of maintenance activities that will be performed. These are
predictive, preventative and breakdown maintenance.

Predictive Maintenance

The goal of predictive maintenance to identify potential equipment and distribution system
failure before a breakdown occurs. This level of maintenance relies upon testing performance
and analyzing operational trends. Equipment testing may include such items as oil analysis, to
determine optimal oil replacement frequency, infrared analysis, to ensure that electrical
connections are sound and that there are no imminent electric failures about to occur and

vibration analysis, to ensure that equipment is properly aligned and that bearing wear is
identified well before failure occurs. System testing may include pressure analysis to optimize
hydraulic zones, chlorine analysis to determine proper dosing and identify areas of high demand
to maximize flushing and resonance time analysis to understand hydraulic flow paths and
determine water age throughout the system.

Preventive Maintenance

The primary goal of preventive maintenance is to prevent the failure of pumps and equipment
before it actually occurs. It is designed to preserve and enhance equipment reliability by
replacing worn components before they actually fail. Preventive maintenance activities include
exercising valves and fire hydrants; equipment and tank inspections; partial or complete
overhauls at manufacturer specified periods; oil changes; lubrication; and so on. in addition,
operators can record equipment deterioration so they know to replace or repair worn parts
before they cause system failure.

Breakdown Maintenance

This is maintenance that must be performed because of unexpected equipment failure and is the
most disruptive and costly type of maintenance especially when it leads to emergency conditions
and compromises customer service or public health. Even under the best preventative
maintenance program, some breakdown maintenance will occur. Each of these events provides
a learning opportunity to improve upon existing preventative maintenance programs. The
operator should evaluate every equipment breakdown situation, to determine the cause, and

38



what measures could have been taken to prevent the occurrence. The lessons learned should
then be added to the preventative maintenance program. Building these written feedback loops
into the preventative maintenance program will yield significant returns.

Implementation

The Water Superintendent in conjunction with certified operators and designated staff are
responsible for implementing the preventative maintenance program. The superintendent is
responsible for compiling the schedule and budget to maintain the system while certified
operators are responsible for performing the maintenance and recordkeeping. Inspection forms
and maintenance schedules are located in the Appendices; however specific maintenance
measures are detailed in their appropriate section of this manual.

39



RECORD RETENTION

Accurate records are an integral part of an efficient water system operation. These records serve
as a historical reference source and are maintained at the water district office. Adequate records
improve the efficiency of distribution operations and ensure compliance with regulatory
agencies. Records maintained by the District may include:

RECORDKEEPING REQUIREMENTS

Part A (for all water systems)
REPORTING ITEM RETENTION TIME

Bacteriological 5 years

Chlorine/Chloramines - Free chlorine monthly with BACT's, daily for MOR's,
residual chlorine monthly

10 Years

C-T Profiling Data min 1 year

Individual Filter Turbidity Data (other than MOR) 3 Years

MOR's - Monthly (turbidity analysis) 1 Year

Lead & Copper 12 Years

Nitrate 10 Years

Nitrite 10 Years

Secondary/Corrosivity 10 Years

Sodium 10 Years

IOC's (inorganic Chemicals) 10 Years

SOC's (Synthetic Organic Compounds) 10 Years

VOC's (Volatile Organic Chemicals) 10 Years

TOC's (Total Organic Chemicals) 10 Years

TTHM's & HAA's 10 Years

Asbestos -1 sample in the 3 years of a 9 year cycle (begin 2011) 10 Years

RADS (Radionuclides) 10 Years

LT2Cryptosporidium and E.coli Results 3 Years

LT2Source Water Monitoring Avoidance 3 Years

LT2 Toolbox Treatment Monitoring Results 3 Years

Stage 2 IDSE Sampling Pian or 40/30 Certification 10 Years

Stage 2 IDSE Report 10 Years

Bromate 10 Years

Chlorine Dioxide 10 Years

Chlorite 10 Years

Dioxin 10 Years

Data Summaries (if actual data not retained) 12 Years

NOV's (Notice of Violation) 10 Years

Sanitary Surveys 10 Years

CCR (Consumer Confidence Report) 3 Years

Sampling Plan for BACT's 5 Years

Sampling Plan for Lead and Copper 12 Years

Sampling Plan for DBP's 10 Years

Sampling Plan for Chemicals 10 Years

40



Maps- (Showing all pipe location, material, and sizes, valves, hydrants, tanks. Permanent

booster pumps, chlorination stations, emergency connections, alternative
sources, and wholesale customer master meters.

RECORD ITEM RETENTION TIME

(Kentucky LocalGovernment Records Retention Schedule)
Geological Reports on Subsurface Ground Conditions Permanent

Index to Maps and Plats Permanent

Engineering Maps, Plats, Plans and Drawings File Permanent

Capital Construction Engineering Project File Permanent

Operation and Maintenance Manuals Permanent

Discharge Monitoring Reports (DMR) 3 Years

Monthly Operating Reports (MOR) 3 Years (portions -10
Years)

Sales and Use Tax Return 5 Years

Encroachment Permit File 3 Years

Permit File (Kentucky Pollutant Discharge Elimination System (KPDES) 3 Years after

expiration

Service Work Orders 3 Years

Pretreatment Files 5 Years

Grease Trap Program File 5 Years

Sewer User Exemptions File 5 Years

Discharge Permit-Unusual Requests 10 Years

Construction Project File 7 Years

Rain Gauge Data File 5 Years

Pump Station - Daily Reports 3 Years

Pump Station - Flow Charts 5 Years

Tier II Hazardous Chemical Annual Report 5 Years

Calibration/Inspection Report (meters, fire extinguishers, etc.) 3 Years

Compliance Monitoring Records 10 Years

Notification and Complaint Records ( pollutant release) 10 Years

Enforcement Records Permanent

Compliance Deficiency Notification Records 10 Years after closure

Compliance Evaluation Records 10 Years

Environmental Impact Study Records Permanent

Facility Planning Records 20 Years

Authorization Records 10 Years

Technical Assistance Records 10 Years

Certification Records 2 Years after

expiration

Environmental Audits 10 Years

40 CFR 141.33

Microbiological 5 Years

Turbidity 5 Years

Chemical Analyses 10 Years

Actions to Correct Violations 3 Years

Sanitary Survey - written reports, summaries or communications 10 Years

41



Variances and Exemptions 5 Years

Pubiic Notices (including certifications) 3 Years

Monitoring Pians Same as anaiyses
This is not a compiete iist of recordkeeping by utiiities.
PSC reguiations can be found in 807 KAR Chapter 5.
Other agencies such as OSHA and IRShave specific requirements.

42



WATER TREATMENT PLANT OPERATION

Water Plant Design

Martin County Water District operates a class IMA conventional surface water treatment plant

designed to produce 2.03 MGD. Raw water is withdrawn from the Tug River and Crum Reservoir
as authorized by the Kentucky Division of Water under permit numbers 1060 and 0683.
Construction plans of the facility are on file at water treatment plant.

Treatment Unit Processes

Raw Water gravity feeds from Crum Reservoir into the Water Plant. Flowing into the Flash Mix.
Del Pac, Thorn Sorb, sodium Permanganate and Polymer is injected. Raw water leaving the Flash
Mix and splits and goes to two treatment units, called Contra Flo or Upflow clarifiers, each
producing one million gallons per day. Pre-chlorine is injected into each unit after going thru the
process of mixing. Flocculation and Separation Zones, clear water falls over into the Filters, which
is located along the walls of each Unit. Then flows into the Water Plant Clearwell. Post Chlorine,
Fluoride and Caustic, is injected before the water enter the Plant Clearwell. High Service Pumps
then pumps the water from the Plant into two Clearwell Tanks located behind the Water Plant

and then the water is gravity into the Distribution System.

Plant Flow Schematic

Flash Mix

Crum

Reservoir

/ River \

I Intake J

Water Plant
Fluoride

Del Pac

Thorn Sorb

Permanganate
Polymer
Chlorine

Clarifier #

Plant

Clearwell

Clanner #3

43



Plant Operations

The procedures outllned In this manual are twofold; 1) to guide an experienced certified operator
In the general processes required to operate and maintain the Martin County Water Treatment
Plant In compliance; and 2) used as a training guide to educate personnel pursuing an operator
license. Specific details regarding the operation, calibration and maintenance of laboratory
equipment, pumps, chemical feeders and monitoring equipment can be found In the 0 & M
manual addendum titled Plans and Specifications. This addendum, located In the water plant
office Is a compilation of manufacturer operating manuals.

Daily Operating Procedures:

1. At the beginning of each shift, the operator In charge will perform a visual and auditory

Inspection of all operational aspects of the plant. This will Include raw water pumps, high

service pumps, (vibration and leaking), chemical feeder pumps (tubing and connections).

2. All water testing equipment I.e.; CI2, fluoride, and pH meters, will be calibrated each day

before testing begins and recorded In the calibration log book.

3. Water quality parameters to be tested dally at WTP I.e.; pH, CI2, turbidity, fluoride,
hardness, and alkalinity, as required by state guidelines set by DOW. See Appendix A for
Dally Bench Sheet form.

4. C-TValues will be calculated dally to ensure proper CI2 dosing.

5. CI2 residuals will be tested dally In the distribution system and recorded on dally sheets
and MOR's.

Plant start-up procedure

1. Refer to dally log and check for changes or special Instructions from previous shift.

2. Check tank levels, clearwell level, system pressures, master meter reading, plant usage
meter reading, and record all readings.

3. Change all recording charts as needed.

4. Check chemical tanks and fill If necessary. Record any chemicals added to tanks.

5. Chemical feeders:

a. Confirm that feed pumps start automatically.
b. Check chemical feeders for proper functioning.

44



6. Turn on high service pump #1 and run for five minutes before turning on pump #2 to
ensure they are operating. High service pumps shall be alternated daily.

Plant shut-down procedure

The water plant is designed to run on automatic when the storage tank level drops to xxx feet.
However, the plant can be shut-down by turning the high service and raw water pumps to the
off position on their respective control panels.

Chemical and Supply Inventory

Water treatment chemicals and supplies are routinely monitored to ensure that inventory does
not fall below minimum operating levels needed to maintain service. The table below sets re
order limits and minimum levels to be kept on-hand.

Item Normal Qty Minimum Re-Order Supplier Phone

Chlorine 200 Gal 60 100 C. 1. Thornburg 304-523-

3484

Fluoride 300 Gal 50 50 C. 1. Thornburg 304-523-

3484

pH reagent 12 ea 6 4 HACH 514 354-

2511

pH sensor 1 Ea 1 0 HACH 514 354-

2511

CI2 reagent 20 Ea 10 10 HACH 514 354-

2511

Del Pac 600 Gal 300 200 C. 1. Thornburg 304-523-

3484

45



Water Quality Monitoring

Water quality analysis is performed to ensure optimum process control and to monitor for
potential Maximum Contaminant Level (MCL) violations. The manufacturer specifications and
instruction manuals for each process control test is located in the laboratory. All samples are to
be analyzed bythe certified operator on shift for the purpose of process control and compliance
monitoring. Samples shall be analyzed by the following standard operating procedures.

pH/Temperature:
Source and treated samples shall be collected from the raw and finish water taps.

1) Calibrate meter daily in accordance to page 12 of the manufacturer's manual;
2) Ensure that the calibration buffers have not expired. Ifso, replace and re-order;

3)

Chlorine:

The sample shall be collected from the finish water tap.

1)
2)
3)

4)

Turbidity:

This is recorded on a Aqua Trend instrument and sent to the computer and printed and kept in a
binder.

1)
2)
3)
4)

Fluoride:

The sampie shall be collected from the finish water tap.

1)
2)
3)
4)

46



After performing the laboratory analyses discussed above, the necessary adjustments relative to
each test shall be made. Record all laboratory results on the Daily Bench Sheet.

SDWA Compliance Analysis

Appalachian States Laboratory an independent certified laboratory, is collecting and providing
analyses on additional samples at the frequency designated by the Division of Water. These
laboratory analyses shall be reviewed by the operator to determine if any corrective actions
should be implemented. The sample schedule for the water treatment plant is as follows:

Non-TCR Group Schedules

INTAKE -

Tug RIVER
TOCA

PRECUSOR

RAW SCH
1 RT MN

01-01-

2004
0/0 0/0

KY0800273

Martin

County
WTP

RADA RADA 1 RT YR
01-01-

2022

12-31-

2022
0/0 0/0

KY0800273

Martin

County

WTP

RADA RADA 1 RT YR
01-01-

2016

12-31-

2016
0/0 0/0

KY0800273

Martin

County

WTP

IOCS REG IOC 1 RT YR
01-01-

2002
0/0 0/0

KY0800273

Martin

County

WTP

SOCS
REGSOC W/0

DIOXIN
2 RT 3Y

01-01-

2002
0/0 0/0

KY0800273

Martin

County

WTP

VOCS REG VOC 1 RT YR
01-01-

2002
0/0 0/0

KY0800273

Martin

County

WTP

SCND SECONDARY 1 RT YR
01-01-

2010
0/0 0/0

Non-TCR Individual Schedules

KY0800273
Martin

County WTP
2920

CARBON,

TOTAL
1 RT MN

01-01-

2004
0/0 0/0

KY0800273
Martin

County WTP
1040 NITRATE 1 RT YR

01-01-

2002
0/0 0/0

KY0800273
Martin

County WTP
1041 NITRITE 1 RT 3Y

01-01-

2020

12-31-